BE Lt

Nichrko 2 LT ISR —THB&E 21

2024 &£ 6 AYERL
s.;l-é E [+
BB
TIUADUIERIEHE 50mg THET |
BHEEREN
AEE AAZR S WHRERE S Rk LN 900mL BE 37+0.5C
BAHAERGR
[EILR ARBRI HE
H1o FEHERIA D LR RN 60% MO8 85% UL D 2 Bz BT, ASLONEHERH
PERE s o0 9 8 £ 15% O REHIC B - 7=,
H4.0 FEHERIA D LR ER 2N 60% M T8 85% T UT D 2 B2 BT, ASL OB H
PH& SR | U O SV SR+ 15% ORI B - 72,
50rpm
H6.8 FEHERIA D PR ER Y 40% MO8 85% 0T D 2 B2 BT, ASL OB H
PEDS 1 im0 497 HUSR -+ 15% O BEFHIC 8 - 7,
" FEHERIA D LR ER Y 60% MO8 85% T UT D 2 B2 BN T, ASL OB H
RITIEAERLKN O LI PAE B R+ 15% DFHIZH - 72,
T X DU RE 50mg [HIET.] OFE 82 aERIA] (20 A b LVEE 50mg) & el L7/ R, E
ALETORMIZEBWT TEWENRIEMRBRT A R4 ) OHTEEMEIZES LTz,

1/2




¢ BELt=aun

Nichiiko 2 I T B —THB&E 21

BHEE (%) pH1.2 (50rpm) BHE (%) pH4.0 (50rpm)
100 100 r
80 r 80 r
60 r 60 r
40 r 40 r
20 | —e— 7 v LAY LRSS0 [BET) 20 | 2 —e— v 5y iEEESOmy [BET
o & = & = 2 U5 b LILEES0mg . 0 0¥ — & = b LILEE50mg ,
0 10 20 30 0 10 20 30
BFfE (50 BFfE (50
BHE (%) pH6.8 (50rpm) BHE (%) K (50rpm)
100 r - A 100
80 r 80 r
60 r 60 r
40 r 40 r
20 —— 7 v 3V ARG 0mg TBE T 20 | —— 7 7 3V ARG 0mg TBHE T
- & = A b L JLEESO - = o | L JLEESO
O L' 1 1 mq 1 O L' 1 - i mg 1
0 45 90 135 180 0 10 30
BFfE (50 BFfE (50

7 v 8 ViR SE 50mg [ H T
2/2



	溶出試験条件
	溶出試験結果

